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No: AB/S19A/2403002 

Date: 08/03/2024 

 

Dear Healthcare Professional, 

 

Shortage of PARACETAMOL KABI paracetamol 1000mg/100mL solution for injection 

in freeflex bag AUST R: 218687 and alternative supply arrangement under section 19A 

of the Therapeutic Goods Act 1989. 

 
The above Australian registered medicine is in shortage due to unexpected increase in 

consumer demand. 

 

Aborns Pharmaceuticals Pty Ltd. has been able to arrange supply of Paracetamol CARELIDE 

10mg/mL (1000mg/100mL) solution for infusion (France) as an alternative product on a 

temporary basis. This product is NOT registered in Australia and supply is authorised under an 

approval granted by the Therapeutic Goods Administration (TGA) under section 19A of the 

Therapeutic Goods Act 1989 until 31st August 2024 for the following indications:  

 

• It is indicated for the relief of mild to moderate pain and the reduction of fever where 

an intravenous route of administration is considered clinically necessary. 

 

Paracetamol CARELIDE 10mg/mL (1000mg/100mL) solution for infusion (France) is 

identical in active ingredient and strength to the Australian registered product. It is registered 

and marketed in France and therefore all the labelling is in French language. The name of the 

medicine and strength is identifiable in English. The package leaflet is in French and English 

language. The section 19A medicine is in the form of solution for infusion bag with dual access, 

equipped with a collection site and an infusion site. 

 

This medicine contains 252 mg of sodium per 100ml bag, which is equivalent to 13% of the WHO 

recommended maximum daily food intake of 2 g of sodium per adult. The maximum daily dose of 

this product (corresponding for example to 4 bags of 100 ml) in an individual weighing more than 

50 kg without additional risk factors for hepatotoxicity is equivalent to 50% of the maximum daily 

dose recommended by the WHO for sodium. This S19A medicine is considered to be rich in 

sodium. This should be especially taken into account for those on a low salt diet. 
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A comparison table between both the products is given below. 

 

 

ARTG product 

PARACETAMOL KABI paracetamol 

1000mg/100mL solution for injection in 

freeflex bag AUST R: 218687  

 

S19A Product 

Paracetamol CARELIDE 10mg/mL 

(1000mg/100mL) solution for 

infusion (France) 

Pack size 

The ARTG 100 mL freeflex® bags are 

available in cartons of 20, 50 and 60 bags. 

(Not all pack sizes may be marketed.) 

S19A product is available as carton of 

50 bags. (Each bag has 100ml solution 

for infusion.) 

Excipients Mannitol,  

cysteine hydrochloride,  

nitrogen (as protective gas),  

water for injections. 

Sodium acetate trihydrate,  

glacial acetic acid,  

1N sodium hydroxide (for pH 

adjustment),  

water for injections. 

This product contains sodium. See the 

boxed warning above.  

Storage 

and shelf 

life 

Store below 25ºC. 

Do not refrigerate or freeze. 

 

Paracetamol Kabi 10 mg/mL solution for 

infusion can also be diluted in a 0.9% 

sodium chloride or 5% glucose solution up 

to one tenth. In this case, use the diluted 

solution within the hour following its 

preparation (infusion time included). 

 

Do not refrigerate or freeze. 

After opening the overwrapping: 

immediate use is recommended. 

However, the stability of the product 

after it has been removed from the 

overwrapping has been demonstrated 

for 24 hours. 

After dilution: the physicochemical 

stability of the solution diluted in 0.9% 

sodium chloride or 5% glucose was 

demonstrated for 2 hours (including 

the infusion time).  

However, from a microbiological point 

of view, the product should be used 

immediately. If not used immediately, 

in use storage times and conditions are 

the responsibility of the user. 
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Please refer to the Australian Product Information for PARACETAMOL KABI paracetamol 

1000mg/100mL solution for injection in freeflex bag AUST R: 218687, available at 

www.ebs.tga.gov.au while prescribing Paracetamol CARELIDE 10mg/mL 

(1000mg/100mL) solution for infusion (France). 

 

Adverse Event Reporting 

 

Reporting any suspected adverse event is important for the continued monitoring of the safety 

of all medicines. Any adverse events which are experienced with Paracetamol CARELIDE 

10mg/mL (1000mg/100mL) solution for infusion (France) should be reported by healthcare 

professionals and patients to the Aborns Pharmaceuticals Pty Ltd. on 1300 117 772 (Only 

within Australia) and +61 3 7040 8187 (Outside Australia) or by email 

drugsafety@aborns.com.au. Alternatively, this information can be reported to the TGA at 

https://www.tga.gov.au/reporting-problems. 

 

Please forward this information to relevant staff members in your organisation. 

 

For further information, please contact Aborns Pharmaceuticals Pty Ltd. on 1300 117 772 or 

by email info@aborns.com.au. 

 

 

 

Yours faithfully, 

 

Mehdi Movahednia/Director 

 

Aborns Pharmaceuticals Pty Ltd. 

  

  
 

https://www.ebs.tga.gov.au/
https://www.tga.gov.au/reporting-problems
mailto:info@aborns.com.au


PHARMACO CLASS : analgesics and antipyretics
ATC CODE : N02BE01Strength Designation MA number UCD code 

10 mg/mL Dual-access 100mL bag 3400957691073 3400893506646

Store the bag in its aluminium overwrap

Specialties approved for use by local authorities

24 months

50 x 100 mL bags / box 

PARACETAMOL Poche
Injectable medicine in a bag



Injectable 
Molecules PARACETAMOL 10 mg / mL 

Technical sheet 

Rue Michel Raillard, 59420 Mouvaux (FRANCE) 
Tel: +33(0)3 74 28 29 00 - Fax: +33(0)3 74 09 79 48 
E-mail : contact@carelide.com 

Paracetamol 10 mg / mL solution for Infusion contained in a flexible polyolefin bag. 

HOW TO USE (Read the SmPC carefully for complete information). 

Instruction for use 
This document is intended for healthcare professio-

nals. 
Before use, check the expiry date and overwrap inte-

grity. Discard any defective product. 
Remove the bag from the overwrap, using the “easy-

open” notches and check the integrity. With air con-
tact, the oxygen absorber becomes warm. 

Check that the solution is clear, colorless and without 
particles. 

The solution diluted in 0.9% sodium chloride or 5% 
glucose solution must be visually inspected again and 
should not be used if it is opalescent, or contains vi-
sible particles or a precipitate. 

Check that the bag has no leaks and that the hanging 
hole is open. Discard any defective or partially used 
bag or those where the hanging hole is broken or not 
opened. Discard any damaged or partially used bag. 

Remove the twist-off cap from the infusion site. 
Connect the infusion set to the bag as far as it will go     

by making a twisting movement.  
Do not vent, do not connect in series. 

Infuse the solution in 15 minutes minimum. 

Precautions for use 
This medicine is a sterile and single-use product; do not 
re-sterilize. 
This medicine is the subject of a Risk Management Plan 
(risk of medication errors: unintentional overdose linked 
to a confusion between mL and mg in the newborn and 
the adult of low weight).  
Before each Paracetamol 10 mg/mL administration, use 
the dosing table to determinate the appropriate volume 
of Paracetamol to be administered regarding patient 
weight (Risk Minimization Activities Plan - RMA). Please 
refer to the RMA tools (poster & DHPC).  
 
Disposal 
Discard any unused product or waste according to local 
requirements. 
Discard the overwrap and the oxygen absorber in non-
contaminating waste. 
The packaging box is recyclable. 
 
Storage conditions and shelf life 
Store in the original package. 
Do not refrigerate or freeze. 
Before opening the original overwrap: 24 months shelf 
life. 
After opening the overwrap: immediate use is recom-
mended.  However, the stability of the product after it 
has been removed from the overwrap has been demon-
strated for 24 hours. 
After dilution in NaCl 0.9% or glucose 5%, stability has 
been demonstrated within 2 hours (including the infu-
sion time). 

Notches in the 4 
corners* of the 
aluminium overwrap 
for an easy opening.  

Opening direction of 
the aluminium over-
wrap  
= lengthwise.  

*Notches are approximatively positioned 2 centimetres from 
aluminium overwrap edge.  

Aluminium Overwrap Opening 
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Conformity 
Marketing Authorisation file. 
Good Manufacturing Practices (GMP). 
European Pharmacopoeia, edition in force. 
ISO 15747:2019 (standard plastic containers for IV in-

jections). 
Oxygen absorber is food grade quality. 



Réservé aux adultes et aux enfants de plus de 33 kg
Restricted to adults and children more than 33 kg

Vérifier le poids du patient avant admnistration
Check patient weight before administration

Poids du patient
Patient weight

Dose par administration
Dose per administration

33 kg  à / to  ≤ 50 kg 15 mg / kg

> 50 kg 1 g

Excipients: Acétate de sodium trihydraté / Sodium acetate trihydrate, 
acide acétique glacial et hydroxyde de sodium 1N (pour ajustement du 
pH) / glacial acetic acid and 1N sodium hydroxyde (for pH adjustment), 
eau PPI / Water for injections.
Excipient à effet notoire / Excipient with a specific effect: sodium.

Après ouverture du suremballage ou dilution:
Une utilisation immédiate est recommandée. À usage unique. 
Lire la notice avant utilisation.
Ne pas conserver au-dessus de 30°C. Ne pas mettre au 
réfrigérateur. Ne pas congeler.
Tenir hors de la vue et de la portée des enfants.
After opening the overwrap or dilution:
An immediate use is recommended. For single use only. Read 
the package leaflet before use.
Do not store above 30°C. Do not refrigerate or freeze.
Keep out of the sight and reach of children.
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Titulaire / MAH: 
Fabricant / Manufacturer:

CIP 34009 576 910 7 3

P a r a c e t a m o l
Solution pour perfusion IV – Solution for infusion IV

CARELIDE 10 mg / mL

Rue Michel Raillard
59420 Mouvaux - FRANCE

10 mg / mL
1000 mg - 100 mL
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• De très rares cas de réactions cutanées graves ont été 
rapportés. Dans des cas très rares (moins de 1 
personne sur 10 000, dont des cas isolés), il est 
possible que survienne une éruption cutanée ou une 
réaction allergique grave. Il faut immédiatement 
arrêter le traitement et avertir votre médecin. De très 
rares cas de douleur et sensation de brûlure au site 
d’injection voire diffuse ont aussi été rapportés.

• Dans des cas isolés, d'autres modifications biologiques 
nécessitant un contrôle du bilan sanguin ont pu être 
observées : taux anormalement bas de certains 

éléments du sang (plaquettes, globules blancs) 
pouvant se traduire par des saignements de nez ou 
des gencives. Dans ce cas, prévenez votre médecin.

• Des cas de rougeur de la peau, de bouffées de chaleur,
de démangeaisons, d’augmentation anormale du 
rythme cardiaque ont été rapportés.

Déclaration des effets secondaires

Si vous ressentez un quelconque effet indésirable,
parlez-en à votre médecin ou, votre pharmacien. Ceci
s’applique aussi à tout effet indésirable qui ne serait pas
mentionné dans cette notice. Vous pouvez également
déclarer les effets indésirables directement via le système
national de déclaration : Agence nationale de sécurité
du médicament et des produits de santé (ANSM) et
réseau des Centres Régionaux de Pharmacovigilance -
Site internet: www.signalement-sante.gouv.fr
En signalant les effets indésirables, vous contribuez à
fournir davantage d’informations sur la sécurité du
médicament.

5. COMMENT CONSERVER PARACETAMOL
CARELIDE 10mg/ml, solution pour perfusion ?

Tenir ce médicament hors de la vue et de la portée des
enfants.
Ne pas utiliser PARACETAMOL CARELIDE 10
mg/ml, solution pour perfusion après la date de
péremption mentionnée sur l’emballage après EXP.
La date d’expiration fait référence au dernier jour du
mois.
Ne pas mettre au réfrigérateur. Ne pas congeler
Après ouverture du suremballage : une utilisation
immédiate est recommandée. Toutefois, la stabilité du
produit en dehors du suremballage a été démontrée
pendant 24 heures.
Après dilution dans du chlorure de sodium à 0,9 % ou
du glucose à 5 %, la stabilité physico-chimique de la
solution diluée à été démontrée pendant 2 heures.
Toutefois, du point de vue microbiologique, le produit
doit être utilisé immédiatement.
Avant toute administration, le produit doit être
visuellement contrôlé. Ne pas utiliser PARACETAMOL
CARELIDE si vous constatez des particules ou un
jaunissement.
Les médicaments ne doivent pas être jetés au tout à
l’égout ou avec les ordures ménagères. Demandez à
votre pharmacien ce qu’il faut faire des médicaments
inutilisés. Ces mesures permettront de protéger
l’environnement.

6. CONTENU DE L’EMBALLAGE ET AUTRES
INFORMATIONS

Ce que contient PARACETAMOL CARELIDE 
10 mg/ml, solution pour perfusion

La substance active est :
Paracétamol........................................................... 10,00 mg

Pour 1 ml de solution pour perfusion.
Une poche de 100 ml contient 1 000 mg de paracétamol.
Une poche de 50 ml contient 500 mg de paracétamol.
Une poche de 10 ml contient 100 mg de paracétamol.

Les autres composants sont : 
Acétate de sodium trihydraté, acide acétique glacial et
hydroxyde de sodium 1N (pour ajustement du pH), eau
pour préparations injectables.

Qu’est-ce que PARACETAMOL CARELIDE 10 mg/ml,
solution pour perfusion et contenu de l’emballage
extérieur
Ce médicament se présente sous forme d’une solution
pour perfusion.
Poches de 10 ml en polyoléfine suremballées, munies
d’un site de prélèvement.
Poches de 50 et 100 ml en polyoléfine suremballées,
munies d’un site de perfusion.
Poches de 50 et 100 ml en polyoléfine suremballées,
munies d’un site de prélèvement et d’un site de
perfusion.

Titulaire de l’autorisation de mise sur le marché
CARELIDE
RUE MICHEL RAILLARD
59420 MOUVAUX

Exploitant de l’autorisation de mise sur le marché
CARELIDE
RUE MICHEL RAILLARD
59420 MOUVAUX

Fabricant
CARELIDE
RUE MICHEL RAILLARD
59420 MOUVAUX

Noms du médicament dans les Etats membres de
l'Espace Economique Européen
Ce médicament est autorisé dans les Etats membres de
l'Espace Economique Européen sous les noms suivants :
Conformément à la réglementation en vigueur.
Allemagne : PARACETAMOL CARELIDE 10 mg/ml
Infusionslösung.
Belgique : PARACETAMOL CARELIDE 10 mg/ml,
solution pour perfusion/oplossing voor infusie/
Infusionslösung.

France/Luxembourg : PARACETAMOL CARELIDE
10 mg/ml, solution pour perfusion.
Irlande/ Royaume-Uni : Paracetamol 10 mg/ml Solution
for Infusion.

La dernière date à laquelle cette notice a été révisée est
FEVRIER 2022.

Autres
Des informations détaillées sur ce médicament sont
disponibles sur le site Internet de l’ANSM (France).
Les informations suivantes sont destinées exclusivement
aux professionnels de santé:
Retirer la poche du suremballage après avoir vérifié son
intégrité. Utiliser immédiatement après ouverture.
A usage unique. Le produit doit être utilisé
immédiatement après ouverture. Toute solution non
utilisée doit être éliminée.
La solution diluée, dans du chlorure de sodium à 0,9 %
ou du glucose à 5 %, doit être contrôlée visuellement et
ne doit pas être utilisée en présence d’opalescence, de
particules visibles ou de précipité.
Vérifier la date de péremption.
Vérifier que la poche ne présente pas de fuite, éliminer
toute poche endommagée ou partiellement utilisée, ou
pour les poches de 50 et 100 ml dont l'anneau de
suspension ne serait pas ouvert.
Pour les poches de 50 et 100 ml :
Ne pas utiliser de prise d'air, ne pas connecter en série.
Enlever le protecteur du site de perfusion.
Connecter le perfuseur à la poche.

Patients ≤ 10kg :
• La poche de PARACETAMOL CARELIDE 10 

mg/ml, solution pour perfusion ne doit pas être 
suspendue comme une perfusion étant donné le petit 
volume de médicament à administrer dans cette 
population.

• Le volume à administrer doit être prélevé de la poche 
et peut être administré en l’état, ou dilué (dans un 
volume de 1 à 9) dans une solution de chlorure de 
sodium 0,9 % ou une solution de glucose à 5 %, et 
doit être administré en plus de 15 minutes.

• Une seringue de 5 ou 10 ml doit être utilisée pour 
mesurer la dose appropriée au poids de l’enfant et le 
volume souhaité. Cependant, le volume ne doit jamais
dépasser 7,5 ml par dose.

Cette notice reprend les exigences de plusieurs pays

NOTICE : INFORMATION DE L’UTILISATEUR

PARACETAMOL CARELIDE 10 mg/ml, solution pour perfusion
Paracétamol

Veuillez lire attentivement cette notice avant d’utiliser ce médicament car elle contient des informations importantes pour vous.
• Gardez cette notice. Vous pourriez avoir besoin de la relire.
• Si vous avez d’autres questions, interrogez votre médecin ou votre pharmacien.
• Ce médicament vous a été personnellement prescrit. Ne le donnez pas à d’autres personnes. Il pourrait leur être nocif, même si les 

signes de leur maladie sont identiques aux vôtres.
• Si vous ressentez un quelconque effet indésirable, parlez-en à votre médecin, ou à votre pharmacien. Ceci s’applique aussi à tout

effet indésirable qui ne serait pas mentionné dans cette notice. Voir rubrique 4.

Que contient cette notice ?
1. Qu'est-ce que PARACETAMOL CARELIDE 10 mg/ml, solution pour perfusion et dans quels cas est-il utilisé ?
2. Quelles sont les informations à connaître avant d'utiliser PARACETAMOL CARELIDE 10 mg/ml, solution pour perfusion ?
3. Comment utiliser PARACETAMOL CARELIDE 10 mg/ml, solution pour perfusion ?
4. Quels sont les effets indésirables éventuels ?
5. Comment conserver PARACETAMOL CARELIDE 10 mg/ml, solution pour perfusion ?
6. Contenu de l’emballage et autres informations.

1. QU’EST-CE QUE PARACETAMOL 
CARELIDE 10mg/ml, solution pour perfusion ET
DANS QUELS CAS EST-IL UTILISE ?

Classe pharmacothérapeutique : AUTRES
ANALGESIQUES ET ANTIPYRETIQUES, Code
ATC : N02BE01

Ce médicament est un antalgique (il calme la douleur)
et un antipyrétique (il fait baisser la fièvre).
La poche de 100 ml est réservée à l’adulte, à
l'adolescent et à l’enfant pesant plus de 33 kg (environ
11 ans).
La poche de 50 ml est réservée aux nouveau-nés à
terme, aux nourrissons et à l’enfant de moins de 33 kg.
La poche de 10 ml est réservée aux nouveau-nés à
terme, aux nourrissons et à l’enfant de moins de 10 kg.
Il est indiqué dans le traitement de courte durée des
douleurs modérées, en particulier en période post-
opératoire, et dans le traitement de courte durée de la
fièvre.

2. QUELLES SONT LES INFORMATIONS A
CONNAITRE AVANT D’UTILISER PARACETAMOL
CARELIDE 10mg/ml, solution pour perfusion ?

N’utilisez jamais PARACETAMOL CARELIDE 10
mg/ml, solution pour perfusion :
• Si vous êtes allergique (hypersensible) au paracétamol 

ou à l'un des autres composants contenus dans 
PARACETAMOL CARELIDE.

• Si vous êtes allergique (hypersensible) au
propacétamol (un autre analgésique pour perfusion,
précurseur du paracétamol).

• Si vous êtes atteint d'une maladie grave du foie.

Avertissements et précautions
Adressez-vous à votre médecin ou votre pharmacien
avant d’utiliser PARACETAMOL CARELIDE 10
mg/ml, solution pour perfusion.
• utilisez un traitement antalgique adapté par voie 

orale dès que cette voie d'administration est possible, 
• en cas de maladie du foie ou des reins, ou d'abus 

d'alcool,
• si vous prenez d'autres médicaments contenant du 

paracétamol,
• en cas de problème de nutrition (malnutrition) ou de 

déshydratation.
• si vous pesez moins de 50 kg.
Avant le début du traitement informez votre médecin
si vous êtes concerné par un des cas mentionnés ci-
dessus.

Autres médicaments et PARACETAMOL CARELIDE
10 mg/ml, solution pour perfusion

Ce médicament contient du paracétamol : il est
nécessaire d'en tenir compte en cas de prise d'autres
médicaments à base de paracétamol, afin de ne pas
dépasser la dose quotidienne recommandée (voir
rubrique suivante). Informez votre médecin si vous
prenez d'autres médicaments contenant du
paracétamol.
En cas de traitement concomitant avec le probénécide,
il faut envisager une diminution de dose de
PARACETAMOL CARELIDE.
Informez votre médecin ou votre pharmacien si vous
prenez des anticoagulants oraux. Une surveillance plus
étroite de l’effet de l’anticoagulant pourrait être
nécessaire.
Informez votre médecin ou votre pharmacien si vous
prenez, avez récemment pris ou pourriez prendre tout
autre médicament.

Grossesse, allaitement et fertilité

Si vous êtes enceinte ou que vous allaitez, si vous
pensez être enceinte ou planifiez une grossesse,
demandez conseil à votre médecin ou pharmacien
avant de prendre ce médicament.
Au besoin, PARACETAMOL CARELIDE peut être
utilisé pendant la grossesse, mais le médecin doit alors
évaluer l'opportunité du traitement.
PARACETAMOL CARELIDE peut être utilisé
pendant l’allaitement.

PARACETAMOL CARELIDE 10 mg/ml, solution pour
perfusion contient du sodium :
Ce médicament contient 252mg de sodium par poche
de 100ml, ce qui équivaut à 13% de l'apport
alimentaire quotidien maximal recommandé par l'OMS
de 2 g de sodium par adulte. 
La dose quotidienne maximale de ce produit
(correspondant par exemple à 4 poches de 100ml) chez
un individu de poids supérieur à 50kg sans facteurs de
risques additionnels d’hépatotoxicité équivaut à 50%
de la dose journalière maximale recommandée par
l'OMS pour le sodium. 
PARACETAMOL CARELIDE 10 mg/ml, solution
pour perfusion est considéré comme riche en sodium.
Cela devrait être particulièrement pris en compte pour
ceux qui suivent un régime pauvre en sel. 

Parlez-en à votre médecin ou votre pharmacien si vous
avez besoin de PARACETAMOL CARELIDE 10
mg/ml, solution pour perfusion quotidiennement
pendant une période prolongée, surtout si vous devez
suivre un régime à faible teneur en sel (sodium). 

3. COMMENT UTILISER PARACETAMOL
CARELIDE 10mg/ml, solution pour perfusion ?

La solution de paracétamol vous sera administrée par
un professionnel de santé.
Posologie
La dose dépend de votre poids et de votre état général.
Votre médecin calculera votre poids et déterminera la
dose que vous devez recevoir (voir le tableau de doses
ci-dessous).

* Nouveau-nés prématurés : Il n’y a pas de données
d’efficacité et de tolérance disponibles chez les
nouveau-nés prématurés.
** Dose journalière maximale : La dose journalière
maximale présentée dans le tableau ci-dessus s’entend
pour des patients ne recevant pas d’autres produits
contenant du paracétamol et doit en conséquence être
ajustée en tenant compte de ces produits.
*** Des volumes plus petits seront administrés aux
patients avec un poids inférieur.
L’intervalle minimal entre deux prises doit être au moins
de 4 heures.
L’intervalle minimal entre deux prises chez les
patients insuffisants rénaux sévères doit être au moins
de 6 heures.
Ne pas administrer plus de 4 doses par 24 heures.

Mode d'administration

RISQUE D’ERREURS MEDICAMENTEUSES 
Faites attention pour éviter les erreurs de dose dues à
une confusion entre milligramme (mg) et millilitre
(ml), qui pourraient conduire à un surdosage
accidentel pouvant être fatal.

Voie intraveineuse.
La solution de paracétamol est administrée par perfusion
intraveineuse. La perfusion dure approximativement 
15 minutes.
Elle peut être diluée dans du chlorure de sodium 0,9 %
ou du glucose 5 % jusqu’à 1/10ème (un volume de
PARACETAMOL CARELIDE 10 mg/ml, solution
pour perfusion dans 9 volumes de diluant).

Si vous avez l'impression que l'effet de
PARACETAMOL CARELIDE 10 mg/ml, solution
pour perfusion est trop fort ou trop faible, consultez
votre médecin.

En cas de surdosage, les symptômes apparaissent
généralement dans les 24 premières heures et
comprennent : nausées, vomissements, anorexie, pâleur,
douleurs abdominales et un risque d’atteinte du foie.
Un avis médical immédiat est à demander en cas de
surdosage, même si vous vous sentez bien, du fait du
risque d’atteinte hépatique retardée et grave. Consultez
votre médecin si vous remarquez un de ces symptômes.
Si vous avez d'autres questions sur l'utilisation de ce
médicament, demandez plus d'informations à votre
médecin ou à votre pharmacien.

4. QUELS SONT LES EFFETS INDESIRABLES
EVENTUELS ?

Comme tous les médicaments, ce médicament peut
provoquer des effets indésirables, mais ils ne
surviennent pas systématiquement chez tout le monde.
• Dans de rares cas (plus de 1 personne sur 10 000 et 

moins d'une personne sur 1000), il est possible que 
survienne un malaise, une baisse de la tension 
artérielle ou des modifications biologiques : taux 
anormalement élevé des enzymes hépatiques, 
retrouvé lors d'un bilan sanguin. Dans ce cas, 
prévenez votre médecin car cela peut nécessiter un 
contrôle ultérieur du bilan sanguin.

EX

NTS113C - 02/2022

Poids du 
patient

Dose
par prise

Volume
par prise

Volume maximal de 
PARACETAMOL

CARELIDE (10 mg/ml)par
prise, basé sur les limites du
poids supérieur du groupe

(ml)***

Dose 
journalière 
maximale**

≤ 10 kg* 7,5 mg/kg 0,75 ml/kg 7,5 ml 30 mg/kg 

> 10 kg à 
≤ 33 kg 15 mg/kg 1,5 ml/kg 49,5 ml

60 mg/kg 
Sans dépasser 

2 g 

> 33 kg à 
≤ 50 kg 15 mg/kg 1,5 ml/kg 75 ml

60 mg/kg
Sans dépasser

3 g 

> 50 kg
Avec facteurs de

risque additionnels
d’hépatotoxicité

1 g 100 ml 100 ml 3 g

> 50 kg
Sans facteurs de

risque additionnels
d’hépatotoxicité

1 g 100 ml 100 ml 4 g
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NTS113C - 02/2022

1.  WHAT PARACETAMOL CARELIDE 10 mg/ml 
Solution for Infusion IS AND WHAT IT IS USED FOR

This medicine is an analgesic agent (it relieves pain)
and an antipyretic agent (it reduces body temperature). 

The 100-ml bag is for use in adults, adolescents and
children weighing more than 33 kg (approximately 11
years of age) only. 
The 50-ml bag is for use in full-term newborns, infants
and children weighing less than 33 kg. The 10 ml bag is
adapted for use in full-term newborns, infants and chil-
dren weighing less than 10 kg.  
It is indicated in the short-term treatment of moderate
pain, particularly post-surgery pain, and in the short-
term treatment of fever.  

2. WHAT YOU NEED TO KNOW BEFORE YOU USE
PARACETAMOL CARELIDE 10 MG/ML, SOLUTION
FOR INFUSION? 

Do not use PARACETAMOL CARELIDE 10 mg/ml
Solution for Infusion:
• if you are allergic (hypersensitive) to paracetamol or 

to any of the other ingredients in PARACETAMOL 
CARELIDE. 

• if you are allergic (hypersensitive) to propacetamol 
(another analgesic agent used for infusions, a precursor of 
paracetamol). 

• if you suffer from serious liver disease.  

Warnings and precautions
• you should use appropriate analgesic therapy administered

orally as soon as this route of administration can be 
used,  

• if you have liver or kidney disease, or in the event of 
alcohol abuse, 

• if you are taking other paracetamol-containing
medicines, 

• if you have nutritional problems (malnutrition) or 
are dehydrated,  

• if you are weighing less than 50 kg. 
Before starting treatment, tell your doctor if any of the
above situations applies to you.  

Other medicines and PARACETAMOL CARELIDE 10
mg/ml, solution for infusion 

This medicine contains paracetamol: this should be
taken into account if you are taking other paracetamol-
based medicines, so that you do not exceed the recom-
mended daily dose (see section below). Tell your doctor
if you are taking any other paracetamol-containing me-
dicines. 

A dose reduction should be considered for concomitant
treatment with probenecid  
Please inform your doctor or pharmacist if you are ta-
king oral anticoagulants. More check-ups to look at the
effect of the anticoagulant might be needed  
Please tell your doctor or pharmacist if you are taking
or have recently taken or might take any other medi-
cines, including medicines obtained without a prescrip-
tion. 

Pregnancy, breast-feeding and fertility

Tell your doctor if you are pregnant. If necessary
PARACETAMOL CARELIDE can be used if you are
pregnant, but the doctor should then assess whether
this treatment is appropriate.  PARACETAMOL
CARELIDE may be used while breast-feeding. 

Ask your doctor or pharmacist for advice before taking
any medicine. 

PARACETAMOL CARELIDE 10 mg/ml Solution for
Infusion contains sodium
This medicinal product contains 252 mg of sodium
(main component of cooking / table salt) per 100ml bag,
which is equivalent to 13% of the WHO recommended
maximum daily dietary intake of 2g of sodium per adult. 
The maximum daily dose of this product (corresponding
for example to 4 bags of 100 ml) in an individual wei-
ghing more than 50 kg without additional risk factors for
hepatotoxicity is equivalent to 50% of the maximum
daily dose recommended by the WHO for sodium. 
PARACETAMOL CARELIDE 10 mg / ml, solution for
infusion is considered to be rich in sodium. This should
be especially taken into account for those on a low salt
diet. 
Talk to your doctor or pharmacist if you need PARACE-
TAMOL CARELIDE 10 mg / ml, solution for infusion
daily for a prolonged period, especially if you have been
advised to follow a low salt (sodium) diet.   

3. HOW TO USE PARACETAMOL CARELIDE 10
MG/ML, SOLUTION FOR INFUSION? 

Paracetamol solution will be administered to you by a
healthcare professional. 

Dosage

The dose will depend on your weight and your general
condition. Your doctor will calculate your body weight
and will determine the dose you should receive. 

Please see the dosing table here below : 

* Pre-term newborn infants : No safety and efficacy
data are available for pre-term newborn infants (see
section 5.2). 
**Maximum daily dose : The maximum daily dose as
presented in the table above is for patients that are not
receiving other paracetamol containing products and
should be adjusted accordingly taking such products
into account. 
***Patients weighing less will require smaller volumes.

The minimum interval between each administration
must be at least 4 hours.
The minimum interval between each administration in
patients with severe renal insufficiency must be at least
6 hours.
No more than 4 doses to be given in 24 hours.

Method of administration

RISK OF MEDICATION ERRORS 
Take care to avoid dosing errors due to confusion bet-
ween milligram (mg) and millilitre (ml) which could
result in accidental overdose and death. .

Intravenous use.
Paracetamol solution will be given by infusion into one
of your veins. The infusion will last approximately 15
minutes. 
It can be diluted in 0.9 % sodium chloride or 5 % glu-

cose up to one tenth (one volume PARACETAMOL
CARELIDE 10 mg/ml, solution for infusion into nine
volumes diluent). 
If you have the impression that the effect of PARACE-
TAMOL CARELIDE 10 mg/ml is too strong or too
weak, talk to your doctor. 
In case of an overdose, symptoms generally appear wi-
thin the first 24 hours and comprise of nausea, vomi-
ting, anorexia, pallor, abdominal pain and liver damage
may occur. Immediate medical advice should be sought
in the event of an overdose, even if you feel well, be-
cause of the risk of delayed, serious liver damage.
Please inform your doctor if you notice any of these
symptoms. 
If you have any further questions on the use of this me-

dicine, ask your doctor or pharmacist. 

4. POSSIBLE SIDE EFFECTS

Like all medicines, this medicine can cause side effects,
although not everybody gets them.

• In rare cases (more than 1 in 10,000 people but fewer 
than 1 in 1,000 people), malaise, a drop in blood 
pressure or a change in laboratory values may 
occur: abnormally high liver enzyme levels may be 
found following a blood test. In this case, tell your 
doctor because this may require additional blood 
tests.  

• Very rare cases of serious skin reactions have been
reported. In very rare cases (fewer than 1 in 10,000 
people including isolated cases), a skin rash or serious
allergic reaction may occur. Stop the treatment
immediately and tell your doctor. 
Very rare cases of pain reaction and burning sensa
tion at injection site even diffuse have been reported 

too. 
• In isolated cases, other changes in laboratory values 

may occur and require blood tests: 
abnormally low levels of certain blood components 
(platelets, white blood cells) that could result in nose
bleeds or bleeding gums. In this case, tell your doctor.  

• Cases of redness of the skin, hot flushes, itching or an
abnormally increased heart rate, have been reported.  

Reporting of side effects 
If you get any side effects, talk to your doctor or pharma-
cist. This includes any possible side effects not listed in
this leaflet. You can also report side effects directly (see
details below). By reporting side effects you can help
provide more information on the safety of this medicine. 

Agence nationale de sécurité du médicament et des pro-
duits de santé (ANSM) and network of the Centres Ré-
gionaux de Pharmacovigilance - Web site:
www.signalement-sante.gouv.fr 

5. HOW TO STORE PARACETAMOL CARELIDE 10
mg/ml, solution for infusion? 

Keep out of the sight and reach of children. 

Do not use PARACETAMOL CARELIDE 10 mg/ml,
solution for infusion after the expiry date which is sta-
ted on the packaging after EXP. The expiry date refers
to the last day of that month. 
Do not refrigerate or freeze. 
After opening the overwrapping: immediate use is re-
commended. However, the stability of the product after
it has been removed from the overwrapping has been
demonstrated for 24 hours.  
After dilution in 0.9% sodium chloride or 5% dextrose

solution, the physicochemical stability of the diluted so-
lution was demonstrated for 2 hours. However, from a
microbiological point of view, the product should be
used immediately. 
Before being administered, the product must be vi-

sually inspected. Do not use PARACETAMOL CARE-
LIDE 10 mg/ml, solution for infusion if you detect any
particles or yellowing.  
Do not throw away any medicines via wastewater or
household waste. Ask your pharmacist how to throw
away medicines you no longer use. These measures will
help to protect the environment.  

6. CONTENT OF THE PACK AND OTHER INFOR-
MATION 

What PARACETAMOL CARELIDE 10 mg/ml Solution
for Infusion contains

The active substance is:

Paracetamol.............................................................10.00 mg
for 1 ml of solution for infusion

One 100-ml bag contains 1000 mg paracetamol.
One 50-ml bag contains 500 mg paracetamol.
One 10-ml bag contains 100 mg paracetamol.

The other ingredients are:

Sodium acetate trihydrate, glacial acetic acid and 1N
sodium hydroxide (for pH adjustment), water for injec-
tions. 

What PARACETAMOL CARELIDE 10 mg/ml, solution
for infusion looks like and contents of the pack? 

This medicine is available as a solution for infusion.
10 ml overwrapped polyolefin bags equipped with a col-
lection site. 
50- and 100-ml overwrapped polyolefin bags equipped
with an infusion site. 
50- and 100-ml overwrapped polyolefin bags equipped
with a collection site and an infusion site. 

Marketing authorisation holder
CARELIDE
Rue Michel Raillard 
59420 MOUVAUX 
FRANCE 

Manufacturer
CARELIDE
Rue Michel Raillard 
59420 MOUVAUX 
FRANCE

This medicinal product is authorised in the Member
States of the EEA under the following names:
Belgium: PARACETAMOL CARELIDE 10 mg/ml, so-
lution pour perfusion/oplossing voor infusie/ Infusions-
lösung.
France/Luxembourg: PARACETAMOL CARELIDE
10 mg/ml, solution pour perfusion.
Germany: PARACETAMOL CARELIDE 10 mg/ml In-
fusionslösung.
Ireland/ United Kingdom: Paracetamol 10 mg/ml Solu-
tion for Infusion.

This leaflet was last revised in February 2022.

Detailed information on this medicine is available on
the ANSM (France) web site.

The following information is intended for medical or

healthcare professionals only: 

The overwrap should be removed from the bag after
checking it is undamaged. Once opened, it should be
used immediately. 

For single use only. Once opened, the product should
be used immediately. Any unused solution must be dis-
carded. 

The solution diluted in 0.9% sodium chloride or 5%
glucose must be visually inspected and should not be
used if it is opalescent or contains visible particles or a
precipitate.  

The expiry date should be checked.  

Check that the bag has no leak, and discard any dama-
ged or partially used bags, or, for 50 and 100 ml bags,
those where the hanging hole is not opened.  

For 50 and 100 ml bags: 
Do not vent and do not connect in series with other in-
fusions. 
The protection should be removed from the infusion
site.  The infusion set should be connected to the bag. 

Patients weighing ≤10kg:
- The bag should not be hung as an infusion due to the
small volume of the medicinal product to be administe-
red in this population. 
- The volume to be administered should be withdrawn
from the bag and should be given as is or diluted (in a
volume from 1 to 9) in a 0.9 % sodium chloride solution
or 5 % glucose solution and administered over 15 mi-
nute. 
- A 5 or 10 ml syringe should be used to measure the
dose as appropriate for the weight of the child and the
desired volume. However, this should never exceed 7.5
ml per dose. 

This package leaflet takes into account requirements of
several countries.

Patient weight

Dose
per admi-
nistration

Volume
per admi-
nistration

Maximum volume of 
PARACETAMOL 

CARELIDE 
(10 mg/ml) per administra-
tion based on upper weight

limits of group (ml)***

Maximum 
daily dose**

≤ 10 kg* 7.5 mg/kg 0.75 ml/kg 7.5 ml 30 mg/kg 

> 10 kg to 
≤ 33 kg 15 mg/kg 1.5 ml/kg 49.5 ml

60 mg/kg
not exceeding 

2 g

> 33 kg to 
≤ 50 kg 15 mg/kg 1.5 ml/kg 75 ml

60 mg/kg
not exceeding

3 g 

> 50 kg 
with additional
risk factors for
hepatotoxicity

1 g 100 ml 100 ml 3 g

> 50 kg 
and no additional

risk factors for
hepatotoxicity

1 g 100 ml 100 ml 4 g

PACKAGE LEAFLET: INFORMATION FOR THE USER 

PARACETAMOL CARELIDE 10 mg/ml Solution for Infusion
Paracetamol

Read all of this leaflet carefully before you start using this medicine because it contains important information for you. 
•Keep this leaflet. You may need to read it again.  
•If you have any further questions, ask your doctor or pharmacist. 
•This medicine has been prescribed for you. Do not pass it on to others. It may harm them, even if their symptoms are the same as

yours.  
•If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. 

See section 4.   

What is in this leaflet
1. What PARACETAMOL CARELIDE 10 mg/ml Solution for Infusion is and what it is used for ?
2. What you need to know before you use PARACETAMOL CARELIDE 10 mg/ml Solution for Infusion ?
3. How to use PARACETAMOL CARELIDE 10 mg/ml Solution for Infusion ?
4. Possible side effects ?
5. How to store PARACETAMOL CARELIDE 10 mg/ml Solution for Infusion ?
6. Contents of the pack and other information 

EX
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SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT

PARACETAMOL CARELIDE 10 mg/ml Solution for Infusion

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Paracetamol.............................................................................................................................10.00 mg
for 1 ml of solution for infusion

One 100-ml bag contains 1000 mg paracetamol.
One 50-ml bag contains 500 mg paracetamol.
One 10-ml bag contains 100 mg paracetamol

Excipients-contains Sodium 2.52 mg/ml
For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Solution for infusion.
Clear solution.

4. CLINICAL PARTICULARS

4.1. Therapeutic indications

Paracetamol is indicated in the short-term treatment of moderate pain, particularly post-surgery pain,
and in the short-term treatment of fever, when the intravenous route is clinically justified by the urgent
need to treat pain or hyperthermia and/or when other routes of administration cannot be used.

4.2. Posology and method of administration

Intravenous use.
100-ml bag: for use in adults, adolescents and children weighing more than 33 kg only.
50-ml bag: for use in newborns, infants and children weighing less than 33 kg. 10-ml
bag: for use in newborns, infants and children weighing less than 10 kg.

Posology:

Dosing based on patient weight (please see the dosing table here below)



* Pre-term newborn infants: No safety and efficacy data are available for pre-term newborn infants
(see section 5.2).

**Maximum daily dose: The maximum daily dose as presented in the table above is for patients that
are not receiving other paracetamol containing products and should be adjusted accordingly taking
such products into account.

*** Patients weighing less will require smaller volumes.

The minimum interval between each administration must be at least 4 hours.
The minimum interval between each administration in patients with severe renal insufficiency
(creatinine clearance ≤ 30 ml/min) must be at least 6 hours.
No more than 4 doses to be given in 24 hours.

In adult patients, in case of hepatocellular insufficiency, chronic alcoholism, chronic malnutrition
(low hepatic glutathione reserves) or dehydration, the total dose of paracetamol per day should not
exceed 3 g (see section 4.4).

Method of administration

Take care when prescribing and administering Paracetamol 10 mg/ml Solution for Infusion, to avoid dosing
errors due to confusion between milligram (mg) and millilitre (ml), which could result in accidental overdose
and death.
Take care to ensure the proper dose is communicated and dispensed. When writing prescriptions, include both
the total dose in mg and the total dose in volume.
Take care to ensure the dose is measured and administered accurately.

The paracetamol solution is administered as a 15-minute intravenous infusion.

Patient weight
Dose per

administration
Volume per

administration

Maximum volume
of Paracetamol
(10 mg/ml) per
administration
based on upper
weight limits of
group (ml)***

Maximum
daily dose**

≤ 10 kg* 7.5 mg/kg 0.75 ml/kg 7.5 ml 30 mg/kg

> 10 kg to ≤ 33 kg 15 mg/kg 1.5 ml/kg 49.5 ml
60 mg/kg not
exceeding 2 g

> 33 kg to ≤ 50 kg 15 mg/kg 1.5 ml /kg 75 ml
60 mg/kg not
exceeding 3 g

> 50 kg with
additional risk
factors for

hepatotoxicity

1g 100 ml 100 ml 3 g

> 50 kg and no
additional risk
factors for

hepatotoxicity

1g 100 ml 100 ml 4 g



The paracetamol solution may be diluted in 0.9% sodium chloride or 5% glucose solution up to a
factor of 10. In this case, the diluted solution must be used within 2 hours of its preparation (including
the time required for infusion).

Patients weighing ≤10kg:
- The bag of Paracetamol 10 mg/ml Solution for Infusion should not be hung as an infusion due
to the small volume of the medicinal product to be administered in this population.
- The volume to be administered should be withdrawn from the bag and should be given as is or
diluted (in a volume from 1 to 9) in a 0.9 % sodium chloride solution or 5 % glucose solution and
administered over 15 minutes.
- A 5 or 10 ml syringe should be used to measure the dose as appropriate for the weight of the
child and the desired volume. However, this should never exceed 7.5 ml per dose.
- The user should be referred to the product information for dosing guidelines.

4.3. Contraindications

Paracetamol is contraindicated:

• in patients with hypersensitivity to paracetamol or to propacetamol hydrochloride (paracetamol
prodrug) or to any of the excipients,

• in patients with severe hepatocellular failure.

4.4. Special warnings and precautions for use

Special warnings

RISK OF MEDICATION ERRORS:
Take care to avoid dosing errors due to confusion between milligram (mg) and millilitre (ml), which could
result in accidental overdose and death (see section 4.2).

Appropriate oral analgesia is recommended as soon as this route of administration can be used.
To avoid any risk of overdose, the absence of paracetamol or propacetamol from the composition of
other concomitant medicinal products must be checked.
Doses higher than those recommended cause a risk of very severe liver damage. The symptoms and
clinical signs of liver damage (including fulminant hepatitis, hepatic insufficiency, cholestatic
hepatitis, cytolytic hepatitis) are generally observed after 2 days and normally reach their peak within
4 to 6 days. Treatment with an antidote should be administered as soon as possible (see section 4.9).

This medicine contains 252 mg of sodium per 100ml bag, which is equivalent to 13% of the WHO
recommended maximum daily food intake of 2 g of sodium per adult.
The maximum daily dose of this product (corresponding for example to 4 bags of 100 ml) in an
individual weighing more than 50 kg without additional risk factors for hepatotoxicity is equivalent to
50% of the maximum daily dose recommended by the WHO for sodium.
PARACETAMOL CARELIDE 10 mg / ml, solution for infusion is considered to be rich in sodium.
This should be especially taken into account for those on a low salt diet.

Precaution for use



Paracetamol should be used with precautions:

• in patients with hepatocellular failure,

• in patients with severe renal insufficiency (creatinine clearance ≤ 30 ml/min (see sections 4.2 and

5.2),

• in patients suffering from chronic alcoholism,

• in patients suffering from chronic malnutrition (low liver gluthatione levels),

• in dehydrated patients.

• in patients weighing less than 50 kg (see section 4.2)

4.5. Interaction with other medicinal products and other forms of interaction

Probenecide almost halves the clearance of paracetamol by inhibiting glucuronic acid conjugation.
A reduction in the dose of paracetamol should be considered when combined with probenecide.
Salicylamide may increase the elimination half-life of paracetamol.
Particular caution should be exercised when combining paracetamol with enzyme inducing agents
(see section 4.9).
The concomitant use of paracetamol (4 g per day for at least 4 days) and oral anticoagulants may cause
mild variations in the INR. In this case, increased surveillance of the INR is required during
concomitant administration and for one week after paracetamol discontinuation.

4.6. Fertility, pregnancy and lactation

Pregnancy
Clinical experience with the intravenous administration of paracetamol is limited. However,
epidemiological data on the use of therapeutic oral doses of paracetamol have not demonstrated any
adverse effects on pregnancy or on the health of the foetus or newborn infant.
Reproductive studies in animals have not been conducted using the intravenous dosage form.
However, studies performed using the oral route have not demonstrated any malformative or
foetotoxic effects.
Epidemiological studies on neurodevelopment in children exposed to paracetamol in utero show
inconclusive results. If clinically needed, Paracetamol should only be used during pregnancy
following a careful assessment of the risk/benefit ratio. In this case, the recommended dosage and
duration of treatment must be strictly complied with.

Lactation

Following oral administration, small quantities of paracetamol are excreted in breast milk. No adverse
effects on infants have been reported. Paracetamol can therefore be used while breastfeeding.

4.7. Effects on ability to drive and use machines

Not applicable.



4.8. Undesirable effects

As with all paracetamol-containing medicinal products, side effects are rare (> 1/10,000, < 1/1,000) or
very rare (< 1/10,000). These are described below:

Very rare cases of pain reaction and burning sensation at injection site even diffuse have been
reported.

Very rare cases of serious skin reactions have been reported. Very rare cases of hypersensitivity
reactions ranging from simple skin rash or urticaria to anaphylactic shock have been reported and
require treatment discontinuation.

Cases of erythema, hot flushes, pruritus and tachycardia have been reported.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions.

4.9. Overdose

The risk of liver damage (including fulminant hepatitis, hepatic insufficiency, cholestatic hepatitis,
cytolytic hepatitis) is particularly high in elderly subjects, young children, patients with liver damage,
in patients suffering from chronic alcoholism, in patients suffering from chronic malnutrition, and in
patients receiving enzyme inducing agents. In these cases, poisoning can be fatal.
Symptoms generally appear within 24 hours and include: nausea, vomiting, anorexia, pallor and
abdominal pain.
An overdose, as from a dose of 7.5 g paracetamol as a single dose in adults and 140 mg/kg body
weight as a single dose in children, causes hepatic cytolysis that may lead to complete and irreversible
necrosis, giving rise to hepatocellular failure, metabolic acidosis and encephalopathy that may
progress to coma and a fatal outcome.

MedDRA- system organ class Rare Very rare

database > 1/10 000, < 1/1000 < 1/10 000

General disorders and
administration site conditions

Malaise

Immune system disorders Hypersensitivity reaction

Vascular disorders Hypotension

Hepatobiliary disorders Increased levels of hepatic
transaminases

Blood and lymphatic system
disorders

Thrombocytopenia
Leukopenia
Neutropenia



At the same time, elevated levels of liver transaminases (ASAT, ALAT), lactate dehydrogenase and
bilirubin are observed, and a reduction in the prothrombin time may appear within 12 to 48 hours post-
dose.
The clinical symptoms of liver damage are generally observed after two days, reaching their peak
within 4 to 6 days.

Emergency management

• Immediate admission to a hospital.

• Before initiating treatment, a tube of blood should be collected for the plasma assay of paracetamol,
as soon as possible after the overdose.

• Treatment of the overdose includes administration of the antidote N-acetylcysteine (NAC) via the
intravenous or oral route, if possible within 10 hours of the overdose. However, NAC may provide
a degree of protection even after 10 hours, but in this case prolonged treatment is administered.

• Symptomatic treatment.

• Liver function tests must be performed at the start and then every 24 hours.

• Liver transaminase levels usually return to normal within one or two weeks, with a complete
recovery of liver function. However, in very severe cases, a liver transplant may be required.

5. PHARMACOLOGICAL PROPERTIES
5.1. Pharmacodynamic properties

Pharmacotherapeutic group: OTHER ANALGESICS AND ANTIPYRETICS, ATC code:
N02BE01
The precise mechanisms underlying the analgesic and antipyretic properties of paracetamol still need
to be established but may involve both central and peripheral actions.
Paracetamol starts to relieve pain within 5 to 10 minutes post-dose. The peak of the analgesic effect is
achieved in 1 hour and usually lasts for 4 to 6 hours.
Paracetamol reduces fever within 30 minutes post-dose and the duration of the antipyretic effect is at
least 6 hours.
5.2. Pharmacokinetic properties

IN ADULTS

Absorption

The pharmacokinetics of paracetamol are linear up to 2 g as a single dose and after repeated
administrations over 24 hours.
The bioavailability of paracetamol following the infusion of 500 mg and 1 g of Paracetamol is similar
to that observed following the infusion of 1 g and 2 g of propacetamol (containing 500 mg and 1 g of
paracetamol, respectively).
The peak plasma concentrations (Cmax) of paracetamol observed at the end of the 15-minute
intravenous infusion of 500 mg and 1 g of Paracetamol are approximately 15 µg/ml and 30 µg/ml,
respectively.



Distribution

• The volume of distribution of paracetamol is approximately 1 l/kg.

• Paracetamol is poorly bound to plasma proteins.

Following the infusion of 1g paracetamol, significant concentrations of paracetamol (of
approximately 1.5 µg/ml) were recovered in the cerebrospinal fluid only 20 minutes post-infusion.

Metabolism

Paracetamol is mainly metabolised by the liver following two major hepatic pathways: glucuronide
conjugation and sulphate conjugation. This latter pathway is rapidly saturable at doses higher than the
therapeutic doses. A small proportion (less than 4%) is converted by cytochrome P 450 into a reactive
intermediary (N-acetyl benzoquinone imine) which, under normal conditions of use, is rapidly
detoxified by reduced glutathione and excreted in the urine following conjugation with cysteine and
mercaptopuric acid. However, in a context of massive poisoning, the quantity of this toxic metabolite
is increased.

Elimination

Most metabolites of paracetamol are excreted in the urine. 90% of the administered dose is excreted in
the urine within 24 hours, mainly in the glucuronide conjugated (60-80%) and sulphate conjugated
(20-30%) forms.
Less than 5% are excreted unchanged.
The plasma half-life is 2.7 hours and total body clearance is approximately 18 l/h.

FULL-TERM NEWBORNS, INFANTS AND CHILDREN

The pharmacokinetic parameters of paracetamol observed in infants and children are similar to those
obtained in adults, except for the plasma half-life which is slightly shorter (1.5-2 hours). In newborns,
the plasma half-life is longer than in infants, i.e. around 3.5 hours. Newborns, infants and children up
to 10 years of age excrete significantly fewer glucuronide conjugated derivatives and more sulphate
conjugated derivatives than adults.

Table. Pharmacokinetic values as a function of age (standardised clearance CLstd/Foral (l.h-1 70
kg-1) are shown below.

*CLstd is the estimated CL for the population.

Age Weight (kg) CLstd/Foral (l.h-1 70 kg-1)

40 weeks of pregnancy 3.3 5.9

3 months 6 8.8

6 months 7.5 11.1

1 year 10 13.6

2 years 12 15.6

5 years 20 16.3

8 years 25 16.3



Special precautions

Patients with renal insufficiency

In patients with severe renal insufficiency (creatinine clearance: 10-30 ml/min), paracetamol
excretion is slightly delayed, the elimination half-life ranging from 2 to 5.3 h. The excretion rates of
glucuronide and sulphate conjugates is three times slower in patients with severe renal insufficiency
than in healthy subjects.
It is therefore recommended to allow an interval of at least 6 hours between doses in patients with

severe renal insufficiency (creatinine clearance ≤ 30 ml/min) (see section 4.2).

Elderly subjects

The pharmacokinetics and metabolism of paracetamol remain unchanged in the elderly. No dose
adjustment is required in this patient population.

5.3. Preclinical safety data

Preclinical data have not indicated any specific risks other than those referred to in other sections of
the SPC.
Conventional studies using the currently accepted standards for the evaluation of toxicity to
reproduction and development are not available.
Local safety studies in rats and rabbits demonstrated a good safety of Paracetamol 10 mg/ml Solution
for Infusion.
The absence of delayed contact hypersensitivity was verified in guinea pigs.
.
6. PHARMACEUTICAL PARTICULARS

6.1. List of excipients

Sodium acetate trihydrate, glacial acetic acid and 1N sodium hydroxide (for pH adjustment), water for
injections.
6.2. Incompatibilites

Paracetamol should not be mixed with other medicinal products other than those mentioned in section
6.6.

6.3. Shelf life

2 years.

After dilution: the physicochemical stability of the solution diluted in 0.9% sodium chloride or 5%
glucose was demonstrated for 2 hours (including the infusion time).
However, from a microbiological point of view, the product should be used immediately. If not used
immediately, in use storage times and conditions are the responsibility of the user.

6.4. Special precautions for storage



Do not refrigerate or freeze.
After opening the overwrapping: immediate use is recommended. However, the stability of the
product after it has been removed from the overwrapping has been demonstrated for 24 hours.
Regarding storage conditions for the diluted medicinal product, see section 6.3.

6.5. Nature and contents of container

10 ml overwrapped polyolefin bags equipped with a collection site

50- and 100-ml overwrapped polyolefin bags equipped with an infusion site.

50- and 100-ml overwrapped polyolefin bags equipped with a collection site and an infusion site.

10 ml bags: boxes containing 1, 10, 15, 20 or 50 bags.

50-ml bags: boxes containing 1, 5, 10, 40, 45, 50 or 60 bags.

100-ml bags: boxes containing 1, 5, 10, 40, 45, 50 or 55 bags.

Not all pack sizes may be marketed.

6.6. Special precautions for disposal and other handling

Precautions for handling in patients ≤ 10 kg: see section 4.2

The overwrap should be removed from the bag after checking it is undamaged. Once opened, it should
be used immediately.
Before being administered, the product must be visually inspected to detect any particles or yellowing.
For single use only. Any unused solution must be discarded.

The solution diluted in 0.9% sodium chloride or 5% glucose solution must be visually inspected again
and should not be used if it is opalescent, or contains visible particles or a precipitate.

The expiry date should be checked.

Check that the bag has no leak, and discard any damaged or partially used bags, or, for 50 and 100 ml
bags, those where the hanging hole is not opened.

For 50 and 100 ml bags:
Do not vent and do not connect in series with other infusions.
The protection should be removed from the infusion site.
The infusion set should be connected to the bag.
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